
MGLPB



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A1.ROUND ALLEN HEAD M8X25L PARTIAL THREAD QTY.4

A3. HEX BOLT M10X45L PARTIAL THREAD QTY.7

A4. HEX BOLT M8X70L PARTIAL THREAD QTY.2

A5. HEX BOLT M12X60L PARTIAL THREAD QTY.2

A6. HEX BOLT M12X85L PARTIAL THREAD QTY.4

A7. HEX BOLT M12X90L PARTIAL THREAD QTY.2

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

MGLPB

1



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A8. HEX BOLT M12X105L PARTIAL THREAD QTY.4

A9. HEX BOLT M12X80L PARTIAL THREAD QTY.2

A10.ROUND ALLEN HEAD 3/8"X2"L PARTIAL THREAD QTY.1

A11.ELASTIC BELT (F920003) QTY.1

A12.WEIGHT STACK PIN (8250-071) QTY.1

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

MGLPB

2



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A13.FIRM SHEATH (8890-010) QTY.1

A14. HEX BOLT M10X125L PARTIAL THREAD QTY.2

A15.ROUND ALLEN HEAD M8X12L PARTIAL THREAD QTY.1
                                                                                (pre-installed)

A16.ROUND ALLEN HEAD M10X15L PARTIAL THREAD QTY.6
                                                                                (pre-installed)

A17.ROUND ALLEN HEAD M4X10L PARTIAL THREAD QTY.2
                                                                               

A18.M10X25L THE CONE INNER SIX ANGLE SCREW QTY.2
                                                                            (pre-installed)

A19.M6X8L GRUB SCREW QTY.16 (pre-installed)

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

MGLPB

3



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

B1.NYLON LOCK NUT M10 QTY.9

B2.NYLON LOCK NUT M12 QTY.14

B3.LOCK NUT 1/2"X13 UNG QTY.3

B4.NYLON LOCK NUT M4 QTY.2

B5.LOCK NUT 3/8"  QTY.2
                         (pre-installde)

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C1.M8XØ22 WASHER QTY.6

C2.M8 SPRING WASHER QTY.7
                     (pre-installed 1PCS)

C3.M10XØ27 WASHER QTY.26
                     (pre-installed 8PCS)

C4.M12XØ25 WASHER  QTY.28

C5.M16XØ30 WASHER QTY.2

MGLPB

4



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

C6.M4XØ10 WASHER  QTY.4

C7.M10 SPRING WASHER  QTY.4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

MGLPB

5



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

D1.STEEL BUSHING (8220-244).................................[2PCS]

D2.EAD CAP (9211-192)..............................................[1PCS]

D3.NYLON BUSHING (9211-207)pre-installed............[2PCS]

D4.PLATE CAP (9211-173)..........................................[9PCS]

D5.RUBBER DOUNT (9212-010).................................[1PCS]

D6.RUBBER CANE CAP (9214-002)............................[2PCS]

D7.EAD CAP (9211-193)...............................................[1PCS]

D8.RUBBER PAD (9310-049).......................................[2PCS]

D9.PULLEY (9213-002C)..............................................[7PCS]

D10.TOP PLATE (8400-006)........................................[1PCS]

D11.SELECTOR ROD (8210-070A).............................[1PCS]

D12.2010 STEEL CABLE .............................................[1PCS]

D13.4827 STEEL CABLE .............................................[1PCS]

D14.SHAFT COLLAR (9211-046).................................[2PCS]

D15.IMMBOILE BOARD (8388-025)..............................[1PCS]

D16.KETTLE RACK (9260-086)....................................[1PCS]

D17.KETTLE (9260-123)...............................................[1PCS]

D18.SHAFT (8210-245).................................................[1PCS]

D19.SHAFT (8210-247).................................................[2PCS]

D20.SHAFT (8210-248).................................................[1PCS]

D21.RUBBER INSERT (9310-075)................................[1PCS]

D22.Copper Code(9440-108)........................................[1PCS]

D23.Select The Lower(8400-021)..................................[20PCS]

2
01

0

48
27

D12 D13

D1 D2 D3 D4 D5

D7 D8 D9 D10 D11

D6

D14 D15 D16 D17 D18 D19

D20
D21

MGLPB

6

D23 D22



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A[1PCS] J[1PCS] L[1PCS]

K[1PCS]
M[1PCS]

N[2PCS]

Q[1PCS] R[1PCS] S[1PCS]

T[1PCS] U[2PCS]

MGLPB

7



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

V[1PCS] W[1PCS]

X[1PCS] B[2PCS]
8313-270

C[4PCS]
8312-013

D[1PCS]
8313-188

E[1PCS]
9111-107

F[1PCS]
9121-117

G[2PCS]
8380-078

H[2PCS]
260195

MGLPB

8



S T E P

Above shows STEP
assembled and completed

1

1

K

C4
A8

D5

D6D6

A8
C4

J

C4
A8

C4
A8

B2 C4

B2

C4

B2 C4 C

B2
C4

C

MGCBLB

9

C

C



S T E P

Above shows STEP
assembled and completed

2

2

L

D14

H

D10

D11

A11

A12

D8

N

H

D8

N

J

MGCBLB

10

D23

D22

A10



S T E P

Above shows STEP
assembled and completed

3

3

11

D9

A3

C3
D4

D4
C3

B1

L
A5

C4
D1

D12

B3

C4

B2

D9

D4

C3
A3

B1

C3

D4

M

A13
D12

M10X20L

M4X8L



S T E P

Above shows STEP
assembled and completed

4

4

12

D12



S T E P

Above shows STEP
assembled and completed

5

5

13

K

J
B2

C4

B2
C4

B2 C4 B2 C4

U

B2
C4

B2
C4

A6
C4

A6
C4

B

A6C4

A6
C4

B

A7
C4

A7

C4

D19
Q

UD18

M6X8L  X4

W

M6X8L  X4

M6X8L  X4

D19

R

A

S

D20

M10X15L  X2

D21

D

A18

A18

C5

C5



S T E P

Above shows STEP
assembled and completed

6

14

6

F

A9

C4

A9

C4

B2

C4

B2 C4

S

E

A1
C2

C1

A1

C2
C1

X

D2

A14
C3

A14C3

B1

C3

C3
B1

T

V

D7

A

C1
C2

A4

A4
C2

C1



S T E P

Above shows STEP
assembled and completed

7

7

15

B2

C4

B3

D13

D1
C4

A5

A3
C3 D4

A3
C3 D9

A3

C3

D9

B1C3

B1
C3

D9 D4

C3

B1

B1
C3

D9

D4

C3

A3

D9

D4

C3

A3 C3 D4

B1

B3

D13



S T E P

Above shows STEP
assembled and completed

8

8

16

D13



S T E P

Above shows STEP
assembled and completed

9

9

17

G
D17

D16

A17
C6

D15

A17

C6

C6

B4
B4

C6



S T E P

Above shows STEP
assembled and completed

10

10

18

STEP-8

G

A16

C3

A16 C3

A16C3

A16C3


	MGPLB-P0
	MGLPB-P1
	MGPLB-P2

